(. LOMBARDIN&uwp: 15050

A KOHLER. COMPANE ngine: 15LD 500 Drawing: A

CRANKCASE/FLANGING/CONTROLS/OIL DIPSTICK/OIL PUMP/COOLING PANELS/RECOI
POS. |CODE DESCRIPTION Qty
01 (————— » short block 1
01 170R.107 crankcase 1
02 850R.057 taper pin 2
03 9790.047 screw M 6 X 16 1
04 2569.703 air conveyor red 1
04 2569.705 air conveyor grey 1
05 7625.008 washer diam. 6,4 4
06 108R.066 bushing 1
07 2175.195 oil filter cartridge 1
08 579R.072 O-ring 1
09 614R.037 safety plate 1
10 689R.043 control lever guard 1
11 603R.008 journal 1
12 1165.008 circlip 1
13 1760.005 bolt M 6 X 1 X 16 1
14 9732.075 screw M 8 X 50 13
15 491R.040 accelerator internal lever 1
16 B55R.024 spacer 1
17 8965.005 0il drain plug M 14 2
18 4670.061 copper gasket diam.14 2
19 894R.067 threaded plug M 8X1 1
19 9000.233 threaded plug M 10X1 1
20 999R.008 capscrew 2
21 547R.023 spring 1
22 D60R.040 circlip 1
23 491R.039 internal lever for stop 1
24 1200.041 O ring 103/2018 1
25 B86R.057 plug 1
26 956R.045 by-pass valve 1
27 9730.015 screw M 6 X 30 1
28 P235R.023 0il pump cover 1
29 9732.078 screw M 6 X 25 1
30 1755.002 bolt M 5 X 0,8 X 12 1
31 TV72R.094 washer 1
32 7626.051 washer 1
33 491R.059 eXternal lever for stop 1
34 579R.001 O-ring 1
35 9180.191 adjuster M 6 2
36 5201.144 inj.pump governor lever 1
37 547R.028 spring 1
38 1760.001 bolt M 6 X 1 X 10 3
39 495R.066 accelerator eXternal lever 1
40 5655.376 governor spring 3000 R.P.M. 1
40 5655.380 governor spring 3600 R.P.M. 1
41 9732.078 screw M 6 X 25 2
42 551R.033 eXtra-fuel spring 1
43  998R.007 capscrew 3
44 4936.268 speed governor gear 1
45 614R.083 accelerator lever plate 1
46 5201.145 accelerator control internal lever 1
47 8335.253 washer 1
48 1165.036 circlip 2
49 T22R.036 eXtra fuel adjusting screw 1

printed by LOMBARDINI: 29/03/2018 -

1




Group: 15LD 500
Engine: 15LD 500 Drawing: A

CRANKCASE/FLANGING/CONTROLS/OIL DIPSTICK/OIL PUMP/COOLING PANELS/RECOI

POS. |CODE DESCRIPTION Qty
50 3240.009 nut 2
51 241R.009 gear cover 1
52 9730.031 screw M 8 X 40 4
53 (076R.084 0il dipstick 1
54 841R.048 taper pin 2
55 A26R.023 lube o0il pump 1
56 B95R.015 internal oil filter 1
57 621R.035 governor tappet 1
58 592R.017 governor plug 1
59 603R.001 journal 1
60 1472.045 recoil grey 1
60 1472.046 recoil red 1
61 4904.038 handle ass.y 1
62 (————— » rope (see Pos. 60) 0
69 9730.008 screw M 6 X 10 7
69b 9£790.138 capscrew 3
70 B3203.050 selflocking nut M 6 3
71 016R.014 circlip 1
73 5066.305 inlet side gate (black) for dry air cleaner 1
73 5066.323 inlet side gate (black) for oil bath air cleaner 1
74 5066.304 eXhaust side gate (black) 1
75 9730.008 screw M 6 X 10 4
76  9730.010 screw M 6 X 16 4
77 A26R.013 complete gasket set 1
80 8460.055 locating dowel 3
81 638R.068 bell 1
82 134R.028 bell 1
83 B25R.069 nut 1
84 B23R.003 nut 6
85 T625.012 washer diam. 8,4 6
86 676R.070 stud 6
87 T755.116 discharg.oil valve 1

printed by LOMBARDINI: 29/03/2018 - 2




Engine: 15LD 500 Drawing: A

)

)
\

AT = 149%
N

\ O T
N

4
.

55 59 54 2|8

i\
3

@7@ i";-:"’f'f

52 51 43

23

0N 4, 24375
)7 ir-\/%%%‘?@-g ) )
I e, 3822

12 36 46 6 11 48 87

printed by LOMBARDINI: 29/03/2018



